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SECTION 1

REPORT INFORMATION
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REPORT DETAILS

Manufacturer

Address

Product Name & Product Number
IC Model Name

Serial Number(s)

Software Version

Hardware Version

Non-Tested Variant

(See Section 1.10 Additional
Information)

Test Specification/Issue/Date

Test Plan

Start of Test
Finish of Test
Name of Engineer(s)

Related Document(s)

®

Ericsson

Torshamnsgatan 23
Kista

SE-16480
Stockholm

Sweden

Radio 4490HP 44B5 44B12A C - KRC 161 981/3
AS161981

E23E439818

CXP2021113/1_R16A470

R1B

Radio 4490HP 44B5 44B12A C - KRC 161 981/31

FCC CFR 47 Part 2: 2021,

FCC CFR 47 Part 22: 202, ISED RSS-GEN: Issue 5: March
2019 Amendment 1, 2021 Amendment 2, ISED RSS-132:
Issue 4: 2023

General RA FCC-ISED Test Plan for Radio 4490HP
B5B12A H

08-March-2023
31-March-2023
Ashok Kumar

KDB 971168 D01 v02r02

KDB 662911 D01 v02r01
ICES-003: Issue 7 (2020-10)
ANSI C63.26-2015

SRSP-503 Issue 08:January 2023

ENGINEERING STATEMENT

The measurements shown in this report were made in accordance with the procedures described on test
pages. All reported testing was carried out on a sample equipment to demonstrate compliance with FCC
CFR 47 Part 2: 2021, FCC CFR 47 Part 22: 202, ISED RSS-GEN: Issue 5: March 2019 Amendment 1,
2021 Amendment 2, ISED RSS-132: Issue 4: 2023. The sample tested was found to comply with the
requirements defined in the applied rules.

Test Engineer(s);

C\] ig“)‘, ,::ff:

Ashok Kumar
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The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.

1.2 BRIEF SUMMARY OF RESULTS

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2, FCC
CFR 47 Part 22, ISED RSS-GEN and ISED RSS-132 is shown below.

Specification Clause

Section | FCC CFR 47 |FCC CFR 47 RSS- ISED Test Description Result
Part 2 Part 22 GEN RSS-132
Maximum Peak Output Power and Peak to
2.1 2.1046 22.913 (a) ) 5.4 Average Ratio - Conpducted pass
2.2 2.1049 22.917 (b) 6.7 5.5 QOccupied Bandwidth Pass
2.3 2.1051 22.917(b) - 5.5 Band Edge Pass
2.4 2.1051 22.917(b) 6.13 5.5 Transmitter Spurious Emissions Pass
2.5 2.1055 22.355 6.11 5.3 Frequency Stability Pass

Testing in this Report covers only B5 (850 MHz)

For additional configurations and test cases not contained within this test report, refer to the
following reports:

TUV SUD Document 75957662 Report 02 - Radio 4490HP 44B5 44B12A C — B12A (700MHz)
and Multiband B12A + B5 only.

TUV SUD Document 7595662 Report 03 - Radio 4490HP 44B5 44B12A C — B5 (8500MHz) —

ESS only.
TUV SUD Document 7595662 Report 04 - Radio 4490HP 44B5 44B12A C — B12A (700MHz) —
ESS only.

Document 75957662 Report 01 Issue 1 Page 4 of 163
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1.3 TEST RATIONALE

The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.

Document 75957662 Report 01 Issue 1 Page 5 of 163
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1.4

CONFIGURATION DESCRIPTION

Carrier Frequency Configuration (MHz)
) Power
(,\Zlgnflg RAT glaorrioefrs Carrier Bandwidth p(c:)ts]?tlirg)r;elg Channze'\l/l?_lozs)ition M p%r;iir;?]e-lr (dBeT)
(MHz) (MHz) Cgrrier
5.0 MHz 871.5 881.5 891.5 47.8
! ! 10.0 MHz 874.0 8815 8890 | 478
2 LTE 9 5.0 MHz - 871.5+891.5 - 44.8
10.0 MHz - 874.0+889.0 - 44.8
3 5 5.0 MHz . B71.5:8705:831.5+8 . 408
5.0 MHz 15 kHz SCS 871.5 881.5 891.5 47.8
10.0 MHz 30 kHz SCS 874.0 881.5 889.0 47.8
4 1 15.0 MHz 30 kHz SCS 876.5 881.5 886.5 47.8
20.0 MHz 30 kHz SCS 879.0 881.5 884.0 47.8
NR 25.0 MHz 30 kHz SCS - 881.5(B.M.T) - 47.8
5 9 5.0 MHz 15 kHz SCS - 871.5+891.5 - 44.8
10.0 MHz 30 kHz SCS - 874.0+889.0 - 44.8
871.5+876.5+881.5+8
6 5 5.0 MHz 15 kHz SCS - 86.5+891 5 - 40.8
7 2 Wby etz)zlfhlEs)chsls'o - (NR) oo (LTE) - 44.8
(NR) :
LTE+NR 5.0 MHz(LTE) + 5.0
8 3 MHz (LTE) + 15.0 ) (NR) 876.5 + (LTE) ) 43
MHz 30 kHz SCS 886.5 + (LTE) 891.5
(NR)
5.0 MHz 15 kHz SCS 871.5 881.5 891.5 47.8
10.0 MHz 30 kHz SCS 874.0 881.5 889.0 47.8
9 NR NB-loT IB 1 15.0 MHz 30 kHz SCS 876.5 881.5 886.5 47.8
20.0 MHz 30 kHz SCS 879.0 881.5 884.0 47.8
25.0 MHz 30 kHz SCS 881.5 881.5 881.5 47.8
10 LTE NB-loT IB 5.0 MHz 871.5 881.5 891.5 47.8
11 LTE NB-loT GB 10.0 MHz 874.0 881.5 889.0 47.8

Document 75957662 Report 01 Issue 1
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DECLARATION OF BUILD STATUS

Equipment Description

Technical Description:

Multi standard Radio 4490HP 44B5 44B12A C 4Tx/4Rx

Manufacturer: Ericsson AB

Model: Radio 4490HP 44B5 44B12A C

Part Number: KRC161981/3 and Variant KRC161981/31
Hardware Version: R1B

Software Version: CXP2021113/1_R16A470

ECC ID of the product under test | TABAKRC161981

IC ID of the product under test 287AB-AS161981

HVIN: AS161981

Intentional Radiators

RAT

LTE +NB-loT(IB, GB) SCS:15kHz

NR + NB-10T(IB) ,SCS:15kHz,
30kHz

Frequency Range (MHz to MHz)
B5

DL: 869 - 894 MHz, UL 824-849 MHz

DL: 869 - 894 MHz, UL 824-
849 MHz

Frequency Range (MHz to MHz)
B12A

DL: 729 - 745 MHz, UL 699- 715MHz

DL: 729 - 745 MHz, UL 699-
715MHz

Conducted Declared Output
Power (dBm)

47,8 Max output power per port/ 60W

50,8 Max output power multi band per port/120W

56.81Max output power per Radio 480W.

47,8 Max output power per
port / 60W

50,8 Max output
powermultiband per
port/120W.

56.81Max output power per
Radio 480W.

Antenna Gain (dBi)

According to SRSP-503(B5) & SRSP-518(B12A) c

alculation

Antenna Impedance(Q)

50

Total RF bandwidth (IBW) B5 25MHz 25MHz
Total RF bandwidth (IBW) B12A | 16MHz 16MHz
. 5,10,15,
Sgppmed Bandwidth(s) (MHz) | 5 1oz 20,25MHz(SCS15kHz),10,15,
20, 25MHz(SCS30kHz)
Supported Bandwidth(s) (MHz) ESS: 10MHz
B5 )
. 5,10,15MHz(SCS
Supported Bandwidth(s) (MHz) | 5 ;3\, 15kHz),10,15MHZ(SCS
B12A
30kHz)
Supported Bandwidth(s) (MHz) ESS :10MHz

B12A

Modulation Scheme(s)

QPSK, 16QAM, 64QAM, 256QAM

QPSK, 16QAM, 64QAM,
256QAM

Supported NB-IoT: B5, B12A

NB-10T(IB,GB), Modulation QPSK,

NB-10T(IB) ,Modulation
QPSK,

B5:

B12A:

LTE with and without NB 10T IB:

5 MHz, BW: 4M48W7D

LTE with NB loT GB:
10 MHz,BW: 9M35W7D
LTE carrier aggregation:

25MHz, BW: 24M3W?7D (5 x 5MHz, CA)

LTE with and without NB loT
IB:

5 MHz, BW:4M49W7D
LTE with NB loT GB:

10 MHz,BW: 9M33W7D
LTE carrier aggregation:

10MHz, BW: 9M45W7D
(5MHz + 5MHz, CA)

ITU Emission Designator

NR with NB loT IB:

5 MHz, BW: 4M56W7D
10 MHz,BW:9M40W7D
15 MHz,BW:14M4W7D
20 MHz,BW:19M2W7D
25 MHz,BW:23M9W7D
NR carrier aggregation:

NR with NB |oT IB:

5 MHz, BW: 4M56W7D
10 MHz,BW:9M42W7D
15 MHz,BW:14M4W7D
20 MHz,BW:not support
25MHz,BW:not support
NR carrier aggregation:
10MHz, BW: 9M43W7D

25MHz, BW: 24M3W7D (5 x 5MHz, CA)

(5MHz + 5MHz, CA)

Document 75957662 Report 01 Issue 1
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Duplex mode: FDD FDD
Supported transmission modes: | 4X4 MIMO 4X4 MIMO
Maximum number of carriers per 5 5
band B5/Port
Maximum number of carriers per 3 3
band12A/Port
Maximum number of carriers per 8 8
multi band (B5,12A)/Port
Maximum NB-loT GB carriers 2 2
per host carrier
Maximum NB-10T IB carriers per
) 1 1
host carrier
Unintentional Radiators
Highest frequency generated or used in the device or on which the device operates or tunes Up to 25.8 Ghit/s

Lowest frequency generated or used in the device or on which the device operates or tunes if
<30MHz

Class A Digital Device (Use in commercial, industrial or business environment) .-

Class B Digital Device (Use in residential environment) Class B

DC Power Supply (Delete if Not Applicable)

Nominal voltage: -48V

Extreme upper voltage: -36V

Extreme lower voltage: -58.5V

Max current: 36A

Temperature

Minimum temperature: -40°C

Maximum temperature: 55°C

Ancillaries

Manufacturer: X Part X
Number:

Model: X Model: X

| hereby declare that | am entitled to sign on behalf of the manufacturer and that the information supplied is correct
and complete.

Name: Afrah Ali sadiq
Position held: Regulatory Approval Engineer
Email address: Afrah.ali.sadig@ericsson.com
Telephone number: .+46724650796

Date: 03/04/2023

No responsibility will be accepted by TUV SUD as to the accuracy of the information declared in
this document by the manufacturer.

Document 75957662 Report 01 Issue 1 Page 8 of 163
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1.6 PRODUCT INFORMATION

1.6.1 Technical Description

The Equipment Under Test (EUT) Radio 4490HP 44B5 44B12A C - KRC 161 981/3 is an
Ericsson AB Radio Unit working in the public mobile service Band 5 band which provides
communication connections to Band 5 network.

The EUT is declared as operating from a nominal -48V DC supply.

The Equipment Under Test (EUT) is shown in the photograph below. A full technical description
can be found in the Manufacturer's documentation.

Equipment Under Test

Document 75957662 Report 01 Issue 1 Page 9 of 163
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1.7 TEST SETUP

Conducted Test Set Up

PXA Signal
Analyser

®

Ext Alarm

Test Computer

10MHz

Document 75957662 Report 01 Issue 1

ALD

Terminator

Attenuator

CT-DU 25

Test Computer

DC Power
Supply

COMMERCIAL - IN - CONFIDENCE

EUT

Fan Alarm

ALD

RF Ports 1,3,4

RF Port 2
(Under Test)

Data 1
Data 2

Power In
GND
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Conducted Test Set Up — Frequency Stability
Dashed line indicates equipment inside the Temperature Chamber for testing

____________________

______________________

: i EUT i
PXA Signal : |
— Analyser : |
! Ext Alarm L :
| : Fan Alarm !
Test Computer : ALD ] :
l ALD :
| Terminator | | RFPorts 1,3,4 '
10MHz i i
: RF Port 2 !
E Attenuator || (Under Test) :
CT-DU25 i Data 1 i
: Data 2 i
Test Computer i bower In i
| GND !
DCPower |  tTTTTUTTTTTTToToTs £ ____________________ .
Supply
Document 75957662 Report 01 Issue 1 Page 11 of 163
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Test Conditions

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated as described in the Test
Method for each Test.

The EUT was powered from a -54V DC supply unless otherwise stated.

563983 Ericsson Test Laboratory, Kista
Postal Address: Ericsson AB, Isafjordsgatan 10, Stockholm, SE-16 440, Sweden
CA4810 TUV SUD Ottawa, Canada

ISED Accreditation
IC#26170 Ericsson Test Laboratory, Kista
Postal Address: Ericsson AB, Isafjordsgatan 10, Stockholm, SE-164 40, Sweden

Under our group Swedac Accreditation, TUV SUD Sverige conducted the following tests
Ericsson Test Lab, Kista.

Test Name Name of Engineer(s)
Occupied Bandwidth Ashok Kumar
Band Edge Ashok Kumar
Transmitter Spurious Emissions Ashok Kumar
Frequency Stability Ashok Kumar

1.8 DEVIATION FROM THE STANDARD

No deviations from the applicable test standards or test plan were made during testing.
1.9 MODIFICATION RECORD

No modifications were made to the EUT during testing.

Document 75957662 Report 01 Issue 1 Page 12 of 163
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The Test Plan is based on the TUV SUD Document FCC and ISED Test Plan Rationale for
Base Station Equipment.

Pre-testing was performed in accordance with the Test Plan to establish the worst-case Port,
modulation schemes and bandwidths.

The port with the highest power, worst case port was port 2

Worst case modulation was QPSK (LTE), QPSK (NR)

Worst case bandwidth was 5 MHz for LTE, 25 MHz for NR SCS 15kHz and 25 MHz for NR SCS
30 kHz.

For 2 Carrier Multi RAT tests the following combinations were chosen as the worst case
supported NR 15 MHz SCS 30kHz + LTE 5 MHz SCS 15kHz.

For 3 Carrier Multi RAT tests the following combinations were chosen as the worst case
supported NR 15 MHz SCS 30kHz + LTE 5 MHz SCS 15kHz+ LTE 5 MHz SCS 15kHz.

1.10 ADDITIONAL INFORMATION

Transmitter performance was measured for top, mid & bottom channels across all 4 antenna
ports as presented in the average power measurement tables.

This EUT uses the same port for Tx and Rx and therefore RX Spurious Emisisons has not been
performed. Rx Spurious Emissions have been covered by testing to FCC Part 15B, which are
covered by a separate test report.

Ericsson have provided the following details about the variant of the Radio 4490HP 44B5
44B12A C, KRC 161 981/3*

KRC 161 981/31* — (with security software for testing purpose.

Note*: Tests have been performed on this unit.

Note**: This will be the marketed, sold unit.

Therefore, KRC 161 981/31 is equivalent to KRC 161 981/3 in conducted radio performance
terms, as such no extra testing is required to prove conformity.

Throughout this report the power unit dBm is used. dBm is a unit of level used to indicate that a
power level is expressed in decibels (dB) with reference to one milliwatt (mW). It is used as a
convenient measure of absolute power because of its capability to express both very large and
very small values in a short form.

Document 75957662 Report 01 Issue 1 Page 13 of 163
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SECTION 2

TEST DETAILS
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MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

Specification Reference

FCC CFR 47 Part 22, Clause 22.913 (a)
ISED RSS-132, Clause 5.4

FCC CFR 47 Part 2, Clause 2.1046

Date of Test and Modification State

08, 09, 10, 13, 15, 20, 21, 24 March-2023 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 22.0-22.8°C
Relative Humidity 37.8 - 39.8%

Test Method

All measurements were made in accordance with FCC KDB 971168 D01, clause 5.2.1 and
summed in accordance with FCC KDB 662911 DO1.

The plot results presented are the measured worst case and represent typical performance for
all bands and antenna ports, plot data performance is on file and available on request.

Calculations

Total power = Measured Output Power (port A, worst case) + 10log (NANT)
Where NANT refers to the number of Ports.

Total Power = Measured Output Power (port 2, worst case) + 10log (4)

Remarks

* Maximum antenna system gain (including cable loss), GANT (dBi) 50 ohm, for the tested
configurations, to comply with Maximum radiated output power in ISED SRSP-503

Test Results

COMMERCIAL - IN - CONFIDENCE
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Configuration 1

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
e LTE Channel Position B
Antenna Modulation B;adr\::/(iec;th Average Total Power 'U_rban E.LR.P ENI?Ig.grEﬁwq]it GANT* Gﬁcl)\lr;l'*
I(Dd/?BF)l Power/PSD Port 1+2+3+4 Limit 820W/5MHz 1640W/5MHz Urban | o0
dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz dBi dBi
2 QPSK 5.0 MHz 7.25 | 47.38 41.07 53.40 47.09 59.14 - 62.15 - 5.74 8.75
2 QPSK 10.0 MHz | 7.33 | 47.50 38.30 53.52 44.32 - 52.15 - 55.16 7.83 10.84

Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

Spectrum Analyzer 1 v +
Power Stat CCDF

KEYSIGHT [Input: RF Input Z 50 0
RL e Freq Ref: Ext(S)

Atten: 20 dB

Trig: Free Run Center Freq: 871.500000 MHz

Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt

LW Path: Standard

Radio Std: None

1 Metrics v

Average Power
47.47 dBm
37.15%at0dB
10.0% 3.68dB
1.0% 6.50 dB
0.1% 7.25dB
0.01% 741dB
0.001 % 7.49dB
0.0001 % 7.53dB
7.55dB

Peak

55.02 dBm

2 Graph Al

100 %;

0.01

0.001

0.0001 %)

0.00dB
Info BW 160.00 MHz

20.00 dB;

490l ?Enze )

£}

LA
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Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 10.0 MHz - Channel Position B

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT /nput RF InputZ: 50 Q Atten: 20 dB Trig: Free Run Center Freq: 874000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Freq Ref: Ext(S) |uW Path: Standard Radio Std: None

1 Metrics v

Average Power
47.57 dBm
37.16 % at0 dB
10.0% 3.66 dB
1.0% 6.52dB
0.1% 7.33dB
0.01% 7.63dB
0.001 % 7.85dB
0.0001 % 7.94dB
7.96 dB

Peak

55.53 dBm

2 Graph \

100 %

0.01

0.001

0.0001 %)

0.00dB
Info BW 160.00 MHz

20.00 dB,

€90 M ?Ere

£

PA
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Configuration 1

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD

Channel Position M

LTE
Antenna MO(I:I_L-:-IEtion B;:ni;’\'l’\ilieéth Average Total Power _Ufban E.LR.P ENIOFn{ ILDJrIk_)imt GANT* Gﬁé\lr;l'*
l(’(g? Power/PSD Port 1+2+3+4 Limit 820W/5MHz 1640W/5MHz Urban | joon
dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz dBi dBi
2 QPSK 5.0 MHz 7.24 | 47.29 40.89 53.31 46.91 59.14 - 62.15 - 5.83 8.84
2 QPSK 10.0MHz | 7.23 | 47.35 37.99 53.37 44.01 - 52.15 - 55.16 8.14 11.15

Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 5.0 MHz - Channel Position M

Spectrum Analyzer 1 y +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 0 Atten: 18 dB Trig: Free Run Center Freq: 881500000 MHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Freq Ref: Ext(S) |pW Path: Standard Radio Std: None
1 Metrics v 2 Graph Al
Average Power 1003
47.32dBm =
37.15%at0dB 10%
10.0% 3.68dB
19
1.0% 6.53dB
0.1% 7.24dB
0.01% 72808 o
0.001 % 7.30dB
0.0001 % 7.31dB oot
7.31dB
Peak oo
54.63 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 08, 2023 A K
€ocm?Ene. £

Document 75957662 Report 01 Issue 1
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Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 10.0 MHz - Channel Position M

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT /nput RF InputZ: 50 Q Atten: 20 dB Trig: Free Run Center Freq: 881 500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Freq Ref: Ext(S) |uW Path: Standard Radio Std: None

1 Metrics v

Average Power
47.48dBm
37.16 % at0 dB
10.0% 3.66 dB
1.0% 6.52dB
0.1% 7.23dB
0.01% 7.30dB
0.001 % 7.34dB
0.0001 % 7.37dB
7.39dB

Peak

54.87 dBm

100 %

2 Graph v

0.01

0.001

0.0001 %)

0.00dB

Info BW 160.00 MHz

20.00 dB,

@ocm?

Mar 08, 2023
7:56:18 PM

£

DAY

Configuration 1

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
LTE LTE Carrier
ANeNNA 1o dulation Bandwidth Total Power | YrPan ELR-P - NonUrban o)\l ganT+
PAR Average Power/PSD Port 142+3+4 Limit E.l.R.P Limit Urban | Non Urban
(dB) 820W/5MHz | 1640W/5MHz
dBm dBm/MHz  |dBm dBm/MHz|dBm dBm/MHz{dBm [dBm/MHz| dBi dBi
2 QPSK 5.0 MHz 7.25 47.21 41.43 53.23| 47.45 [59.14 - 62.15 - 5.91 8.92
2 QPSK 10.0 MHz 7.31 47.44 38.96 53.46| 44.98 - 52.15 - 55.16 7.17 10.18

Document 75957662 Report 01 Issue 1

COMMERCIAL - IN - CONFIDENCE

Page 19 of 163




Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT /nput RF InputZ: 50 Q Atten: 20 dB Trig: Free Run Center Freq 891 500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph \
Average Power 100 %
47.27 dBm ==
37.20%at0dB 10%
10.0% 3.68dB
1
1.0% 6.50dB
Al
0.1% 7.2508 \\
0.01% 74448 o :
0.001 % 75808 \
0.01 \
0.0001 % 7.65dB ;
“1\
7.67dB
Peak 001 -
54.94 dBm i
1
0.0001 % \
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 08, 2023 A
@ 2) (! @ 4:59:53 PM ”7

£

Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 10.0 MHz - Channel Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYS|GH'|' Input: RF InputZ: 50 O Atten: 20 dB Trig: Free Run Center Freq: 889.000000 MHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Freq Ref: Ext(S) |pW Path: Standard Radio Std: None
1 Metrics v 2 Graph Al
Average Power 100 %
47.54dBm =
37.22%at0dB 10%
10.0% 3.66dB
19
1.0% 6.51dB
LY
0.1% 73108 \\
001% 76108 o ;
T
0.001 % 77748 ‘\\
0.0001 % 7.85dB oot :
|
7.87dB
Peak 0001 :
55.41 dBm ;
I
0.0001 % \
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 08, 2023 A
@ E) (s @ 7:52:51 PM ”_

£}
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Configuration 2

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Antera LTE LTE Carrier Channel Position M
Modulation Bandwidth Average Total Power
PAR (dB) Power/PSD Port 1+2+3+4
dBm dBm/MHz dBm dBm/MHz
2 QPSK 5.0 MHz - 47.22 37.72 53.24 43.74
2 QPSK 10.0 MHz - 47.17 34.81 53.19 40.83

Configuration 3

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Antenna LTE LTE Carrier Channel Position M
Modulation Bandwidth Average Total Power
PAR (dB) Power/PSD Port 1+2+3+4
dBm dBm/MHz dBm dBm/MHz
2 QPSK 5.0 MHz - 47.16 33.82 53.18 39.84

Configuration 4

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
hannel Position B
A NR CNR' i Non Urb GANT*
ntenna Modulation Banadr\C\I/?c;th Average Total Power Urban E.I.LR.P E Iolg PrLif::]it GANT* Non
PAR Power/PSD Port 1+2+3+4 Limit 820W/5MHz iy Urban
(dB) 1640W/5MHz Urban
dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz dBi dBi
5.0 MHz
2 QPSK 15 kHz 7.28 | 47.66 42.50 53.68 48.52 59.14 - 62.15 - 5.46 8.47
SCS
10.0 MHz
2 QPSK 30 kHz 7.31 | 47.44 38.41 53.46 44.43 - 52.15 - 55.16 7.72 10.73
SCS
15.0 MHz
2 QPSK 30 kHz 7.42 | 47.42 36.32 53.44 42.34 - 53.15 - 56.16 10.81 13.82
SCS
20.0 MHz
2 QPSK 30 kHz 7.41 | 47.50 35.13 53.52 41.15 - 54.15 - 57.16 13.00 16.01
SCS
25.0 MHz
2 QPSK 30 kHz 7.41 | 47.26 33.81 53.28 39.83 - 55.15 - 58.16 15.32 18.33
SCS
Document 75957662 Report 01 Issue 1 Page 21 of 163

COMMERCIAL - IN - CONFIDENCE




Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: §71.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|
1 Metrics v 2 Graph v
Average Power 100%
47.78dBm —
37.07 % at0dB 10%
10.0% 3.68dB
1
1.0% 6.53dB
0.1% 72808 1
0.01% 74008 o :
0.001 % 74608 ‘\
0.01 |
0.0001 % 747dB =
747dB
Peak oo
55.25dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz

4oca?

Mar 17, 2023 A
7:14:53 PM ”7

£

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run Center Freq: 874000000 MHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 100%
47.57 dBm =
37.17%at0dB 10 %
10.0% 3.65dB
1o
1.0% 6.49dB
Al
0.1% 73108 -
0.01% 759 dB 01 ”ﬂ%‘\ _—————
0.001 % 77848 i
001 \
0.0001 % 7.85dB :
‘11
7.87dB
Peak oo ;
55.44 dBm t
I
0.0001 %) \
0.00dB 20.00 dB!
Info BW 160.00 MHz

0 [ e

°\

£
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 76.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.54dBm = =—
37.20 % at0dB 10%
10.0% 3.66 dB
1
1.0% 6.50dB =
A}
0.1% 74208 p
0.01% 78108 o
0.001 % 80748 |
0.01 |
0.0001 % 8.22dB ;
823dB
Peak oo !
55.77 dBm -
|
0.0001 % \
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 09, 2023 A % LV4
€00 M2 NS ol S

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run Center Freq: 879000000 MHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 100%
47.66 dBm [==—
37.31%at0dB 10 %
10.0% 3.66 dB
1o
1.0% 6.49dB
0.1% 74108 -
0.01% 7.83dB 01 ”ﬂ%@
0.001 % 80908 i
001 |
0.0001 % 828dB
829dB
Peak oo i
55.95dBm ;
}
0.0001 %) \
0.00dB 20.00 dB!
Info BW 160.00 MHz
Mar 09, 2023 A LV
Lo M2 e ol SR

Document 75957662 Report 01 Issue 1 Page 23 of 163
COMMERCIAL - IN - CONFIDENCE



Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 25.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 Y
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 881.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100
47.34dBm —
37.20 % at0dB 0%
10.0% 367dB
1
1.0% 6.49dB
0.1% 741dB
= = == = = |
0.01% 78108 o —
0.001 % 8.09dB
0.0001 % 82948 vor
8.34dB 0001
Peak -
55.68 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
udl Mar 09, 2023 A % LV4
bl ') (s - ? 6:58:28 PM ”7 ‘ e A X

Configuration 4

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR NR Carrier
Antenna Modulation| Bandwidth Average Total Power Urban_ E:I'R'P Non Urb_an_ GANT*  GANT*
Limit E.l.R.P Limit
PAR (dB) Power/PSD | Port 1+2+3+4 820W/5MHz | 1640W/5MHz Urban| Non Urban
dBm [dBm/MHz|dBm |[dBm/MHz|dBm |[dBm/MHz|dBm dBm/MHz| dBi dBi
5.0 MHz 15
2 QPSK kHz SCS 7.23 W7.45 42.32 [53.47| 48.34 [9.14 - 62.15 - 5.67 8.68
10.0 MHz 30
2 QPSK KHz SCS 7.23 W7.36| 38.17 53.38| 44.19 - 52.15 - 55.16 | 7.96 10.97
2 QPSK 15kl9|zl\ﬂg(§830 7.28 W7.28| 36.18 5330 4220 | - | 5315 | - | 56.16 [10.95| 13.96
20.0 MHz 30
2 QPSK KHz SCS 7.27 W7.31 34.99 53.33 41.01 - 54.15 - 57.16 |13.14 16.15
25.0 MHz 30
2 QPSK kHz SCS ) ) ) ) ) ) ) ] ] ] )
Remarks

The IBW of this band is 25 MHz and therefore only one channel was performed at 25MHz
bandwidth
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 881.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|
1 Metrics v 2 Graph v
Average Power 100%
47.59dBm —
37.01%at0dB 10%
10.0% 367dB
1
1.0% 6.53dB
1
0.1% 72308 !
0.01% 72608 o
0.001 % 7.28dB
0.0001 % 7.29dB vor
7.30dB
Peak oo
54.89 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 17, 2023 A % LV4
€0 M2 NS BN

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 18 dB Trig: Free Run Center Freq: 881500000 MHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 100%
47.40 dBm =
37.22%at0dB 10%
10.0% 3.64dB
1o
1.0% 6.50 dB
0.1% 72308 )
0.01% 7.30dB 01 ”ﬂ%{ _—————
0.001% 73308 ]
0.0001 % 7.3508 oot
7.38dB
Peak oo
54.78 dBm
|
0.0001 %) ‘
0.00dB 20,00 dB
Info BW 160.00 MHz
Mar 09, 2023 A K|
Lo M?2Ee ol RN
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 881.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
1 Metrics v 2 Graph v
Average Power 100%
47.43dBm —
37.16 % at0dB 10%
10.0% 3.66 dB
1
1.0% 6.52dB
0.1% 72808 |
0.01% 74008 o :
0.001 % 74748 '\l
0.0001 % 7.51dB vol ‘
‘i
7.56 dB
Peak oo :
54.99 dBm -
I
0.0001 % ‘
0.00dB 20.00 dB;
Info BW 160.00 MHz

@ a9 @ 8:06:18 P

Mar 09, 2023 A
"o

£

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run Center Freq: 881500000 MHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 100%
47.37 dBm
37.30%at0dB 10 %
10.0% 3.65dB
1o
1.0% 6.49dB
Al
0.1% 72768 -
0.01% 750dB 01 ”ﬂ%\ _—————
0.001 % 76308 '
001 \
0.0001 % 7.74dB :
|
7.84dB
Peak oo ;
55.21dBm ;
3
0.0001 %) \
0.00dB 20.00 dB!
Info BW 160.00 MHz

0 [ e

°\

£
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Configuration 4

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier N
Antenna Modulation| Bandwidth Average Total Power Urba[]' E.'"R'P ENIOIQ grll_)gn' GANT*GGNT
Power/PSD | Port 1+2+3+4 imit ARP LIMI o | Non
PAR (dB) 820W/5MHz | 1640W/5MHz Urban
dBm [dBm/MHz|dBm |[dBm/MHz|dBm [dBm/MHz|dBm dBm/MHz| dBi dBi
5.0 MHz 15
2 QPSK KHz SCS 7.21 47.32| 42.26 [53.34| 48.28 [59.14 - 62.15] - 5.80 | 8.81
10.0 MHz 30
2 QPSK kHz SCS 7.30 }47.32| 38.11 [53.34| 44.13 - 52.15 - 55.16 | 8.02 [11.03
2 QPSK 15k'8|ZMSHCZS3° 737 W7.41 3626 5343 4228 | - | 5315 | - | 56.16 |10.87|13.88
20.0 MHz 30
2 QPSK kHz SCS 7.31 W¥7.45 35.03 53.47| 41.05 - 54.15 - 57.16 [13.10(16.11
25.0 MHz 30
2 QPSK kHz SCS i i ) ) i} i} i i i i )
Remarks

The IBW of this band is 25 MHz and therefore only one channel was performed at 25MHz
bandwidth

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position T
Spectrum Analyzer 1 y +
Power Stat CCDF
KEYSIGHT /nput RF Input Z: 50 Atten: 20 dB Trig: Free Run  (Center Freq: 891.500000 MHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
1 Metrics Al 2 Graph \l
Average Power 100
47.48dBm —
37.00%at0 dB 10%
10.0% 3.67dB
1
1.0% 6.52dB
0.1% 7.21dB
0.01 % 731dB = == |
0.001 % 7.40dB
0.0001 % 744 4B oot
7.46 dB 0001
Peak -
54.94 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
ull Mar 17, 2023 % L V4
m t) P . ? 7:21:06 PM ”_ ‘ II: A X
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 889.000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.43dBm —
37.25%at0dB 10%
10.0% 3.66 dB
1
1.0% 6.49dB =
0.1% 73008 |
0.01% 75508 o :
0.001 % 76908 i
0.01 \
0.0001 % 7.80dB
\\
7.83dB
Peak oo :
55.26 dBm -
I
0.0001 % \
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 09, 2023 A % LV4
€00 M?ENe ol S

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF Input Z: 50 Q Atten: 20 dB Trig: Free Run Center Freq: 886.500000 MHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 1007
47.50 dBm
37.07%at0dB 10%
10.0% 3.66 dB
19
1.0% 6.52dB
0.1% 73708 -
0.01% 7.73dB o %%‘ ==  — |
0.001 % 79008 T
001 |
0.0001 % 8.156dB :
¥
\
823dB
Peak 0001
56.73dBm
0.0001 %
0.00dB 20.00 dB!
Info BW 160.00 MHz
Mar 09, 2023 A % K
oM EEne ol SR
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 Y
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 884.000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100
47.54dBm —
37.26 % at0dB 0%
10.0% 3.66 dB
1
1.0% 6.49dB
0.1% 7.31dB
- === |
0.01% 75908 o —
0.001 % 7.78dB
0.0001 % 8.01dB vor
8.06 dB 0001
Peak -
55.60 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
udl Mar 09, 2023 A % LV4
bl ') (s - ? 7:58:36 PM ”7 ‘ e A X

Configuration 5

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Antenna NR NR Carrier Channel Position M
Modulation Bandwidth Average Total Power
P(%R Power/PSD Port 1+2+3+4
(dB) dBm dBm/MHz dBm dBm/MHz
2 QPSK 5.0 MHz 15 kHz SCS - 47.28 38.40 53.30 44.42
2 QPSK 10.0 MSHCZ;O kHz ; 4714 | 3497 53.16 40.99

Configuration 6

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Antenna NR NR Carrier Channel Position M
Modulation Bandwidth Average Total Power
P(%R Power/PSD Port 1+2+3+4
(dB) dBm dBm/MHz dBm dBm/MHz
2 QPSK 5.0 MHz 15 kHz ; 4730 | 3450 | 5332 4052
SCS
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Configuration 7

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD

Channel Position M

Antenna LTE/NR LTE / NR Carrier
Modulation Bandwidth Average Total Power
PdABR Power/PSD Port 1+2+3+4
(dB) dBm dBm/MHz dBm | dBm/MHz
2 QPSK / QPSK 15.0 MHz / 5.0 MHz - 47.16 37.66 53.18 43.68

Configuration 8

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Antenna LTE/NR LTE / NR Carrier Channel Position M
Modulation Bandwidth Average Total Power
P(;AI\3R Power/PSD Port 1+2+3+4
(dB) dBm dBm/MHz dBm | dBm/MHz
A QPSK/ QPSK 15.0 MHz / 5.0 MHz - 47.24 36.09 53.26 42.11

Configuration 9

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
NR NB-loT I\:(I)QTI\IIS Channel Position B

*

Antenna Mo dL?ation Carrier PAR Average Total Power .Ul_'ban E.LR.P ENIOS grlt_)iarr?it GANT* Gﬁglr;l'
Bandwidth (B) Power/PSD Port 1+2+3+4 Limit 820W/5MHz 1640W/5MHz Urban Urban

dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz dBi dBi

2 QPSK 500 MHz | 7.35 | 47.39 41.92 53.41 47.94 59.14 - 62.15 - 5.73 8.74

2 QPSK 1,\5""220 742 | 4759 | 3937 | 5361 | 4539 ; 52.15 ; 55.16 676 | 9.77
2 QPSK ﬁﬁf 7.45 | 4751 | 38.80 |5353 | 44.82 ; 53.15 - 56.16 | 833 | 11.34
2 QPSK 2,3:')2 757 | 4715 | 3805 |5317 | 44.07 ; 54.15 ; 5716 | 10.08 | 13.09
2 QPSK 2,\‘;’;32 747 | 4731 | 3459 |5333| 4061 ; 55.15 ; 58.16 | 14.54 | 17.55
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Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-1oT IB Carrier Bandwidth 5.00 MHz -
Channel Position B

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: §71.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.48dBm ——
37.06 % at0 6B 10% -
10.0% 3.68dB
1
1.0% 6.55dB
LY
0.1% 73508 t
0.01% 7.56 08 o :
0.001 % 76748 i
0.01 |
0.0001 % 7.79dB :
|
7.81dB
Peak oo :
55.29 dBm -
l
0.0001 % ‘
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 21, 2023 A % LV4
€0 M2 RERS ol S

Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-1oT IB Carrier Bandwidth 10.00 MHz -
Channel Position B

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYS|GH'|' Input: RF Input Z: 50 Q Atten: 20 dB Trig: Free Run Center Freq: 874.000000 MHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 100 %
47.65dBm
37.17 %at0dB 10%
10.0% 3.66 dB
19
1.0% 6.51dB
0.1% 74208 -
0.01% 7.784B o %%\ =——=—-=——|
0.001 % 80048 !
001 |
0.0001 % 8.16dB ;
]
8.19dB
Peak oot
55.84 dBm
0.0001 %
0.00dB 20.00 dB.
Info BW 160.00 MHz
Mar 18, 2023 A LV
Lo M?2Ee ol SR
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Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-loT IB Carrier Bandwidth 15.00 MHz -
Channel Position B

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 76.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.61dBm —
37.15%at0dB 10% =
10.0% 3.68dB
1
1.0% 6.48 dB
0.1% 745dB
0.01% 7.96 08 o :
0.001 % 83708 T
0.01 |
0.0001 % 8.98dB
\\\
9.00dB
Peak oo
56.61 dBm -
1
0.0001 % 5
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 18, 2023 A % LV4
LIl iedle BN

Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-10T IB Carrier Bandwidth 20.00 MHz -
Channel Position B

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run Center Freq: 879000000 MHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 100%
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Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-loT IB Carrier Bandwidth 25.00 MHz -

Channel Position B

Spectrum Analyzer 1
Power Stat CCDF

k3

KEYSIGHT [neut RF

RL

Input Z: 50 O Atten: 20 dB Trig: Free Run
Preamp: Off #F Gain: Low

Center Freq: 881.500000 MHz
Counts: 10.0 M/10.0 Mpt
Radio Std: None

2 Graph v

100 %

%l

> Align: Auto Freq Ref: Ext(S) |uW Path: Standard
1 Metrics v
Average Power
47.45dBm
37.21 %at0dB 10%
10.0% 3.65dB
1
1.0% 6.46 dB
0.1% 747dB
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0.001 % 8.28dB
0.0001 % 85208 vol
854 dB .
Peak -
55.99 dBm
0.0001 %
0.00dB

Info BW 160.00 MHz

20.00 dB;
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b
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Configuration 9

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
NR NB-loT I\IIETI\:E- Channel Position M

*

Antenna Mo d:JIIBation Carrier PAR Average Total Power _Urban E.LR.P ENIOIQ grf’;:' it GANT* GQE‘J
Bandwidth (aB) Power/PSD Port 1+2+3+4 Limit 820W/5MHz 1640W/5MHz Urban Urban

dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz dBi dBi

2 QPSK | 5.00MHz | 7.37 | 47.23 | 4179 | 5325 | 4781 |59.14 - 62.15 - 580 | 8.90
2 QPSK 1,&_?20 729 | 4730 | 3888 |5332| 44.90 - 52.15 - 55.16 725 | 1026
2 QPSK ﬁl'_?f 719 | 4740 | 3843 | 5342 | 4445 - 53.15 - 56.16 870 | 11.71
2 QPSK 2000 | 738 |a706 | 37.83 | 5308 | 4385 - 54.15 - 5716 | 10.30 | 13.31
2 QPSK 2900 | 747 | 4736 | 3457 |5338 | 4059 - 55.15 - 58.16 | 1456 | 17.57
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Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-1oT IB Carrier Bandwidth 5.00 MHz -
Channel Position M

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 18 dB Trig: Free Run  Center Freq: 881.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
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Info BW 160.00 MHz
Mar 21, 2023 A % LV4
€0 M2 RS ol S

Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-1oT IB Carrier Bandwidth 10.00 MHz -
Channel Position M

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYS|GH'|' Input: RF Input Z: 50 Q Atten: 20 dB Trig: Free Run Center Freq: 881 500000 MHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 100 %
47.44dBm
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Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-loT IB Carrier Bandwidth 15.00 MHz -

Channel Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 881.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.45dBm —
37.04 % at0dB 10%
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Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-10T IB Carrier Bandwidth 20.00 MHz -

Channel Position M

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run Center Freq: 881500000 MHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 100%
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Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-loT IB Carrier Bandwidth 25.00 MHz -

Channel Position M

Spectrum Analyzer 1
Power Stat CCDF

k3

KEYSIGHT [neut RF

RL

> ign Auto

Input Z: 50 O Atten: 20 dB Trig: Free Run
Preamp: Off #F Gain: Low
Freq Ref: Ext(S) |uW Path: Standard

Center Freq: 881.500000 MHz
Counts: 10.0 M/10.0 Mpt
Radio Std: None

1 Metrics v
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2 Graph v

100 %

%,

0.00dB
Info BW 160.00 MHz
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Configuration 9

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
NR NB-loT I\IIETI\:E- Channel Position T

*

Antenna Mo d:JIIBation Carrier PAR Average Total Power _Urban E.LR.P ENIOIQ grf’;:' it GANT* GQE‘J
Bandwidth (aB) Power/PSD Port 1+2+3+4 Limit 820W/5MHz 1640W/5MHz Urban Urban

dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz dBi dBi

2 QPSK 5,00 MHz | 7.38 | 47.13 41.92 53.15 47.94 59.14 - 62.15 - 5.99 9.00
2 QPSK 1,&_?20 7.41 | 4730 | 3897 |5332| 44.99 - 52.15 - 55.16 716 | 1017
2 QPSK ﬁl'_?f 735 | 4734 | 3853 | 5336 | 4455 - 53.15 - 56.16 860 | 11.61
2 QPSK 2,\2:')20 7.45 | 47.03 37.91 53.05 43.93 - 54.15 - 57.16 10.22 13.23
2 QPSK 2900 | 747 | 4746 | 3458 |5348 | 40.60 - 55.15 - 58.16 | 1455 | 17.56
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Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-1oT IB Carrier Bandwidth 5.00 MHz -

Channel Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 891.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
1 Metrics v 2 Graph v
Average Power 100%
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Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-1oT IB Carrier Bandwidth 10.00 MHz -

Channel Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run Center Freq: 889 000000 MHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
1 Metrics A\ 2 Graph A\
Average Power 100%
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Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-loT IB Carrier Bandwidth 15.00 MHz -
Channel Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 886.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
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Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-10T IB Carrier Bandwidth 20.00 MHz -
Channel Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run Center Freq: 884 000000 MHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref. Ext(S) |pW Path: Standard Radio Std: None
|l
1 Metrics A\ 2 Graph A\
Average Power 100%
47.22 dBm
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Antenna 2 - NR NB-IoT IB Modulation QPSK - NR NB-loT IB Carrier Bandwidth 25.00 MHz -

Channel Position T
Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 881.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
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Info BW 160.00 MHz

4ocm?

Mar 20, 2023 A
9:53:24 PM ”7

£

%

Configuration 10

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
LTE / NB- L'I;ET/ Ilng- Channel Position B
Antenna Mc!gllfion Carrier Average Total Power Urban E.ILR.P ENIOS grll_)iz:}r?it GANT* GQL\IHT*
Bandwidth T;E;F; Power/PSD Port 1+2+3+4 Limit 820W/5MHz 1640W/SMHz Urban | 00
dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz dBi dBi
2 QPSK 5.00 MHz | 7.65 | 47.13 41.79 53.15 47.81 59.14 - 62.15 - 5.99 9.00
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Antenna 2 - LTE / NB-loT IB Modulation QPSK - LTE / NB-loT IB Carrier Bandwidth 5.00 MHz -

Channel Position B

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: §71.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
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Configuration 10

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD

LTE / NB- L'I;ET/ gB- Channel Position M
Antenna Mc:gzlgzon Carrier Average Total Power Urban E.I.LR.P ENIOE grﬂ‘m it GANT* GQE‘J*
Bandwidth ?&F)% Power/PSD Port 1+2+3+4 Limit 820W/5MHz 1640W/SMHz Urban | oo
dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz dBi dBi
2 QPSK 5.00 MHz | 7.68 | 47.01 41.83 53.03 47.85 59.14 - 62.15 - 6.11 9.12
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Antenna 2 - LTE / NB-loT IB Modulation QPSK - LTE / NB-loT IB Carrier Bandwidth 5.00 MHz -
Channel Position M

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 18 dB Trig: Free Run  Center Freq: 881.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
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Info BW 160.00 MHz
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Configuration 10

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
LTE / NB- L'I;ET/ gB- Channel Position T

*

Antenna Mc:gzlrﬁon Carrier PAR Average Total Power Urban E.I.LR.P ENIOE grﬂ‘m it GANT* GQE‘J
Bandwidth (@B) Power/PSD Port 1+2+3+4 Limit 820W/5MHz 1640W/5MHz Urban Urban

dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz dBi dBi

2 QPSK 5.00 MHz | 7.65 | 46.94 41.92 52.96 47.94 59.14 - 62.15 - 6.18 9.19
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Antenna 2 - LTE / NB-loT IB Modulation QPSK - LTE / NB-loT IB Carrier Bandwidth 5.00 MHz -

Channel Position T

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 891.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.04dBm —
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Configuration 11

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD

LTE / NB- LI'I'CI)ET/CI;\IBB- Channel Position B
Antenna Mﬁ&;ﬁm Carrier Average Total Power Urban E.I.LR.P ENIOE grﬂ‘m it GANT* GQE‘J*
Bandwidth ?&F)% Power/PSD Port 1+2+3+4 Limit 820W/5MHz 1640W/SMHz Urban | oo
dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz dBi dBi
2 QPSK 1,3;_?20 7.70 | 4704 | 3847 | 5306 | 4449 |59.14 - 62.15 - 608 | 9.09
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Antenna 2 - LTE / NB-IOT GB Modulation QPSK - LTE / NB-IOT GB Carrier Bandwidth 10.00

MHz - Channel Position B

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: §74.000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
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Configuration 11

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
LTE / NB- L|-|<-:)ET/CI;\IBI3- Channel Position M
Antenna Mlc()iizlgtliaon Carrier Average Total Power Urban E.L.LR.P ENIOIQ grtL)ii:]it GANT* GGCI)\IJ*
Bandwidth '(ch? Power/PSD Port 1+2+3+4 Limit 820W/5MHz 1640W/SMHz Urban | oo
dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz dBi dBi
2 QPSK 1,3;_?20 766 | 4695 | 3861 | 5297 | 4463 |59.14 - 62.15 - 617 | 9.18
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Antenna 2 - LTE / NB-IOT GB Modulation QPSK - LTE / NB-IOT GB Carrier Bandwidth 10.00

MHz - Channel Position M

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 881.500000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
47.00dBm —
36.98 % at 0 dB 10%
10.0% 3.65dB
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Peak oo
54.88 dBm
0.0001 %
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Info BW 160.00 MHz
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Configuration 11

Maximum Output Power 47.80 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
LTE / NB- LI'I('DET/CI;\IBB- Channel Position T
*
Antenna Mlc()iizlgtliaon Carrier PAR Average Total Power Urban E.I.LR.P ENIOE grﬁ;: it GANT* GQE‘J
Bandwidth (@B) Power/PSD Port 1+2+3+4 Limit 820W/5MHz 1640W/5MHz Urban Urban
dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz | dBm | dBm/MHz dBi dBi
2 QPSK 1,3;_?20 769 | 4695 | 3899 | 5297 | 4501 |59.14 - 62.15 - 617 | 9.18

Document 75957662 Report 01 Issue 1
COMMERCIAL - IN - CONFIDENCE

Page 44 of 163




Antenna 2 - LTE / NB-IOT GB Modulation QPSK - LTE / NB-IOT GB Carrier Bandwidth 10.00
MHz - Channel Position T

Spectrum Analyzer 1 Y +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 20 dB Trig: Free Run  Center Freq: 889.000000 MHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Ext(S) |uW Path: Standard Radio Std: None
|w
1 Metrics v 2 Graph v
Average Power 100%
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Info BW 160.00 MHz
Mar 20, 2023 A LV4
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FCC Part 22.913(a) Clauses (i) & (i)

Limit

< 800W/MHz - 2000 W/MHz (>72km from International Border)
Maximum ERP (Non-Urban)

<1000 W or < 800W/MHz

Maximum ERP (Urban) <500 W or < 400W/MHz

Peak to Average Ratio 13dB

RSS-132 Clause 5.4

Limit

Peak to Average Ratio 13dB

SRSP-503 Power and Antenna Height Limitations Clause 5.1.1 & 5.1.2

Limit

< 1640 W/5MHz or <+62.15 dBm/5MHz or <+55.16

Maximum EIRP (Non-Urban) dBmM/MHz

< 820 W/5MHz or £+59.15 dBm/5MHz or <+52.15

Maximum EIRP (Urban) dBmM/MHz
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2.2 OCCUPIED BANDWIDTH
221 Specification Reference
FCC CFR 47 Part 22, Clause 22.917 (b)
ISED RSS-GEN, Clause 6.7
ISED RSS-132, Clause 5.5
FCC CFR 47 Part 2, Clause 2.1049
222 Date of Test and Modification State
08, 09, 10, 13, 16, 20, 21, 29, 31 March -2023 - Modification State 0
223 Test Equipment Used
The major items of test equipment used for the above tests are identified in Section 3.1.
224 Environmental Conditions
Ambient Temperature 22.0-22.8°C
Relative Humidity 38.6 - 39.8%
225 Test Method
All measurements were made in accordance with FCC KDB 971168 D01, Clause 4.2 and 4.3.
The Spectrum Analyser RBW was configured to be at least 1% of the channel bandwidth of the
carrier to be measured.
For 26 dB Bandwidth, in accordance with KDB 971168 D01, a peak detector and a trace setting
of Max Hold were used. The trace was allowed to stabilise. Using the Spectrum Analyser
function, the 26dB measurement result was obtained.
4.2 Occupied bandwidth — relative measurement procedure
The reference value is the highest level of the spectral envelope of the modulated signal, unless
otherwise specified in an applicable rule section.
Subclause 5.4.3 of ANSI C63.26-2015 is applicable.
4.3 Occupied bandwidth — power bandwidth (99 %) measurement procedure
Subclause 5.4.4 of ANSI C63.26-2015 is applicable (wherein the recommendation is to use the
99 % power bandwidth function of a spectrum analyzer).
2.2.6 Test Results
Configuration 1
Maximum Output Power 47.80 dBm
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Result (kHz)
Antenna LTE LTE Carrier Channel Position B Channel Position M Channel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 QPSK 5.0 MHz 4,484.48 | 4,794.12 | 4,481.95 | 4,797.58 | 4,483.22 | 4,801.73
2 QPSK 10.0 MHz 8,973.06 | 9,595.73 | 8,954.30 | 9,615.22 | 8,958.74 | 9,606.99
Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 5.0 MHz - Channel Position B
Spect e '
KEYSIGHT [nput RF InputZ: 50 Q \Atten: 26 dB Trig: Free Run Center Freq: 871.500000 MHz
Preamp: Off Gate: Off \Avg|Hold: 200/200
RL > \Align: Auto Freq Ref: Int (S) PW Path: Standard [#IF Gain: Low Radio Std: None
NFE: Off
1 Graph N Ref Lvl Offset 40.25 dB
Scale/Div 10.0 dB Ref Value 54.09 dBm
Log T
441 i
34.1
241
141
4.09
-5.91
-15.9
-25.9
359
Center 871.500 MHz #Video BW 160.00 kHz Span 10 MHz|
#Res BW 51.000 kHz Sweep 3.67 ms (1001 pts)
2 Metrics v
Measure Trace Trace 1 }
Occupied Bandwidth
4.4845 MHz| | [ Total Power | 54.8 dBm|
[Transmit Freq Error | 1.872 kHz| % of OBW Power 99.00 %
|xdB Bandwidth | 4.805 MHz| [xdB | -26.00dB
CIRNST 2k =5 T JEHILY
Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 5.0 MHz - Channel Position M
e e |+
KEYSIGHT |nput RF InputZ: 50 Q Atten: 26 dB Trig: Free Run  [Center Freq: 881.500000 MHz
Preamp: Off Gate: Off \Avg|Hold: 200/200
RL > Align: Auto FreqRef Int(S) |pW Path: Standard #IF Gain: Low Radio Std: None
NFE: Off
1 Graph Y Ref Lvl Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 52.80 dBm
Log
423
3238
228
12.8
2.0
720
172
272
372
Center 881.500 MHz #Video BW 160.00 kHz Span 10 MHz|
#Res BW 51.000 kHz Sweep 3.67 ms (1001 pts)
2 Metrics v
Measure Trace Trace 1 }
Occupied Bandwidth
4.4819 MHz| | [ Total Power | 54.6 dBm|
[Transmit Freq Error | 2.611 kHz| [% of OBW Power | 99.00 %|
|x dB Banadwidth | 4.787 MHz | |xaB | -26.00 dB |
|mocm?ERe {5 Y
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Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

Spemrum Analyzer 1
Occupied BW

KEYSIGHT |input RF

RL \Align: Auto

NFE: Off

InputZ: 50 Q

Freq Ref: Int (S)

\Atten: 26 dB Trig: Free Run
Preamp: Off Gate: Off
PW Path: Standard [#IF Gain: Low

Center Freq: 891.500000 MHz
Avg|Hold: 200/200
Radio Std: None

1 Graph v

Scale/Div 10.0 dB
Log

Ref Lvl Offset 40.24 dB
Ref Value 52.82 dBm

428

328

228

12.8

282

718

-172

272

372

Center 891.500 MHz
#Res BW 51.000 kHz

#Video BW 160.00 kHz

Sweep 3.67 ms (1001 pts),

Span 10 MHz!

2 Metrics v

Occupied Bandwidth
4.4832MHz| |

[Transmit Freq Error |

|x dB Bandwidth |

Measure Trace Trace 1 }

 Total Power | 54.6 dBm|

272 Hz % of OBW Power 99.00 %
4.793 MHz [xdB | -26.00 dB

®oca

Mar 30, 2023 A
12:22:18 AM [’ LA

a5y

Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 10.0 MHz - Channel Position B

Spectrum Analyzer 1
Occupied BW
KEYSIGHT [nput RF InputZ: 50 Q Atten: 26 dB Trig: Free Run Center Freq: 874.000000 MHz
RL Preamp: Off Gate: Off \Avg|Hold: 200/200
Align: Auto FreqRef Int(S) |uW Path: Standard #F Gain: Low Radio Std: None
NFE: Off

1 Graph v

Scale/Div 10.0 dB
Log

Ref Lvl Offset 40.25 dB
Ref Value 52.70 dBm

427

327

27

127

2.70

-7.30

73

213

373

Center 874.00 MHz
#Res BW 100.00 kHz

#Video BW 300.00 kHz

Sweep 1.93 ms (1001 pts),

Span 20 MHz|

2 Metrics v

Occupied Bandwidth
8.9731 MHz

[Transmit Freq Error |

|x dB Banadwidth

Measure Trace Trace 1 }
[ Total Power 55.0 dBm
-1.158 kHz [ % of OBW Power | 99.00 %
9.513 MHz | |xdaB | -26.00dB |

=oca

Mar 31, 2023 A
2:36:46 PM [’
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Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 10.0 MHz - Channel Position M

Spectrum Analyzer 1
Occupied BW
KEYSIGHT |nput RF InputZ: 50 Q \Atten: 26 dB Trig: Free Run Center Freq: 881.500000 MHz
RL Preamp: Off Gate: Off \Avg|Hold: 200/200
\Align: Auto Freq Ref: Int (S) PW Path: Standard [#IF Gain: Low Radio Std: None
NFE: Off
1 Graph v

Scale/Div 10.0 dB

Ref Lvl Offset 40.24 dB
Ref Value 52.71 dBm

427
327
27
127
27
-1.29
173 Frea
273
=373
Center 881.50 MHz #Video BW 300.00 kHz ‘Span 20 MHz|
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)
2 Metrics v
Measure Trace Trace 1 }
Occupied Bandwidth
8.9543 MHz| |  Total Power | 54.9 dBm|
[Transmit Freq Error | 2.994 kHz % of OBW Power 99.00 %
|xdB Bandwidth | 9.623 MHz [xdB | -26.00dB

®oca

Mar 31, 2023 A
2:35:20 PM [’ LA

a5y

Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 10.0 MHz - Channel Position T

‘Spectrum Analyzer 1

Occupied BW
KEYSIGHT [nput RF InputZ: 50 Q Atten: 26 dB Trig: Free Run Center Freq: 889.000000 MHz
RL Preamp: Off Gate: Off \Avg|Hold: 200/200
Align: Auto FreqRef Int(S) |uW Path: Standard #F Gain: Low Radio Std: None
NFE: Off
1 Graph Y Ref Lvl Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 52.81 dBm
Log
428
328
228
128
2.81
719
7.2
272 i
312
Center 889.00 MHz #Video BW 300.00 kHz Span 20 MHz|
#Res BW 100.00 KHz Sweep 1.93 ms (1001 pts)
2 Metrics v
Measure Trace Trace 1 }
Occupied Bandwidth
8.9587 MHz| | [ Total Power | 54.9 dBm|
[Transmit Freq Error | 1.723 kHz [% of OBW Power | 99.00 %
|x dB Banadwidth | 9.522 MHz | |xdaB | -26.00dB |

=oca

Mar 31, 2023 A
2:33:43 PM [’

o2 %
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Configuration 2

Maximum Output Power 47.80 dBm

Result (kHz)
Antenna LTE _ LTE Cz_arrier Chan_nel Position B Chan_nel Position M Chan.nel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 QPSK 5.0 MHz 9465.30 9852.63 9454.56 9855.94 9472.17 9862.15
2 QPSK 10.0 MHz 18862.98 | 19648.96 | 18845.94 | 19631.01 | 18866.35 | 19634.88

Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

Spectrum Analyzer 1
Occupied BW " +
KEYSIGHT /nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Center Freq: 874.000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.25 dB
Scale/Div 10.0 dB Ref Value 50.84 dBm
Log
408
308
208
108
0840
918
192
-292
32 ‘
Center 874.00 MHz #Video BW 150.00 kHz Span 62.5 MHz
#Res BW 51.000 kHz Sweep 23.0 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
Occupied Bandwidth
94653 MHz| | Total Power §5.2dBm
[Transmit Freq Error | 776 Hz| % of OBW Power | 99.00 % |
|x dB Bandwidth 9.853 MHz | [xdB | -26.00dB|
udl Mar 09, 2023 % L V4
9C Ml ?ERe i “
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Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 5.0 MHz - Channel Position M

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT /nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Genter Freq: 881500000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 50.36 dBm
Log |
404 |
304
204
104
0.360
-0.64
-196
296 ‘
396 ‘
Center 881.50 MHz #Video BW 150.00 kHz Span 47.5 MHz
#Res BW 51.000 kHz Sweep 17.5 ms (1001 pts)|
Measure Trace Trace 1
Qccupied Bandwidth
94546 MHz| | Total Power §6.2dBm
[Transmit Freq Error | 2236 kHz| [% of OBW Power | 99.00 % |
|x dB Bandwidth | 9.856 MHz | [xdB | -26.00dB|
Mar 20, 2023 A L V4
o0 M? TS ol

Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

Spectrum Analyzer 1
Occupied BW
KEYSIGHT |nput RF InputZ: 50 0 Atten: 26 dB Trig: Free Run Center Freq: 889000000 MHz
RL > Preamp: Off Gate: Off Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |pW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 49.57 dBm
Log T
396 ‘
296
196
9.57
043
104
204
30 4‘ . ]
-40 4‘ ‘
Center 889.00 MHz #Video BW 150.00 kHz Span 62.5 MHz
#Res BW 51.000 kHz Sweep 23.0 ms (1001 pts)|
Measure Trace Trace 1
Occupied Bandwidth
94722 MHz| | [ Total Power I 54.9dBm|
[Transmit Freq Error | -2.993 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.862 MHz | |xdB | -26.00dB|
Mar 09, 2023 A LV
€0 m?ENe Lol R
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Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 10.0 MHz - Channel Position B

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT /nput RF InputZ: 50 O Atten: 24 dB Trig: Free Run  Genter Freq: §79.000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 49.83 dBm
Log ]
398 T |
298
19.8
983
017
-102
202 Lo
302 S SN S
402
Center 879.00 MHz #Video BW 300.00 kHz Span 62.5 MHz
#Res BW 100.00 kHz Sweep 6.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
Qccupied Bandwidth
18.863 MHz| | Total Power 66.3dBm
[Transmit Freq Error | 6.869 kHz | [% of OBW Power | 99.00 % |
|x dB Bandwidth | 19.65 MHz| [xdB | -26.00dB|
Mar 09, 2023 A L V4
o0 M2 TS ol

Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 10.0 MHz - Channel Position M

Spectrum Analyzer 1
Occupied BW
KEYSIGHT |nput RF InputZ: 50 0 Atten: 24 dB Trig: Free Run Center Freq: 881500000 MHz
RL > Preamp: Off Gate: Off Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |pW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 50.44 dBm
Log [
404 |
304
204
104
0.440
-0.56
196
296
-396
Center 881.50 MHz #Video BW 300.00 kHz Span 47.5 MHz
#Res BW 100.00 kHz Sweep 4.60 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
Occupied Bandwidth
18.846 MHz| | Total Power 55.3dBm
[Transmit Freq Error | 3.366 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 19.63 MHz | |xdB | -26.00dB|
Mar 20, 2023 A LV
LNl el 0 B
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Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 10.0 MHz - Channel Position T

Spectrum Analyzer 1 L
Occupied BW " +
KEYSIGHT /nput RF InputZ: 50 O Atten: 24 dB Trig: Free Run  Genter Freq: 884 000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 49.77 dBm
Log { x
398 ‘ ‘
298
198
977
023
-102
202
302 e ]
402 ‘
Center 884.00 MHz #Video BW 300.00 kHz Span 62.5 MHz
#Res BW 100.00 kHz Sweep 6.00 ms (1001 p15n
Measure Trace Trace 1
Qccupied Bandwidth
18.866 MHz| | Total Power 65.2dBm
[Transmit Freq Error | -5.369 kHz| [% of OBW Power | 99.00 % |
[xdBBandwidh | 18.63 MHz | [xdB | 26,00 dB|
- ul| | ) | Mar0s, 2023 A o @ AV
Y ') (s - ? 8:56:39 PM ”7 ‘ e LAY

Configuration 3

Maximum Output Power 47.80 dBm

Result (kHz)
Antenna LTE _ LTE Ca_rrier Channel Position B Channel Position M Channel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 QPSK 5.0 MHz 24291.07 | 24863.26 | 24273.53 | 24866.67 | 24295.23 | 24861.58
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Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 5.0 MHz - Channel Position B

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT /nput RF InputZ: 50 Q Atten: 24 dB Trig: Free Run Center Freq: 881 500000 MHz

RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None

- NFE: Off

1Graph v Ref Lvl Offset 40.24 dB

Scale/Div 10.0 dB Ref Value 46.35 dBm
Log
364
%4
16.4
6.35
365
137
237
437 I‘

Center 881.50 MHz #Video BW 150.00 kHz Span 62.5 MHz
#Res BW 51.000 kHz

Sweep 23.0 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
Qccupied Bandwidth
24.291 MHz| | [ Total Power I 54.8dBm|
[Transmit Freq Error | -2.895 kHz| [% of OBW Power | 99.00 % |
[xdBBandwidh | 24,86 MHz [xdB | 26,00 dB|

g9l ?ene ) |0

Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 5.0 MHz - Channel Position M

Spectrum Analyzer 1
Occupied BW
KEYSIGHT |nput RF InputZ: 50 0 Atten: 24 dB Trig: Free Run Center Freq: 881500000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |pW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
" Graph ' RefLvl Offset 40.24 d8
Scale/Div 10.0 dB Ref Value 46.33 dBm
Log
36.3
263
16.3
6.33
-3.67
137
237
Bt B = P ~
437
Center 881.50 MHz #Video BW 150.00 kHz Span 62.5 MHz
#Res BW 51.000 kHz Sweep 23.0 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
Occupied Bandwidth
24274 MHz| | [ Total Power I 54.8dBm|
[Transmit Freq Error | 3614 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 24.87 MHz| |xdB | -26.00dB|
Mar 09, 2023 A ¥
LIl e dirrl e
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Antenna 2 - LTE Modulation QPSK - LTE Carrier Bandwidth 5.0 MHz - Channel Position T

Spectrum Analyzer 1 L
Occupied BW "+
KEYSIGHT /nput RF InputZ: 50 O Atten: 24 dB Trig: Free Run  Genter Freq: 881500000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Ly Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 45.17 dBm
Log
352
252
152
517
-4.83
-14.8
248
-348 ‘
448 ‘
Center 881.50 MHz #Video BW 150.00 kHz Span 62.5 MHz
#Res BW 51.000 kHz Sweep 23.0 ms (1001 p15n
2 Mefrics v
Measure Trace Trace 1
Qccupied Bandwidth
24.295MHz| | [ Total Power I 54.7 dBm|
[Transmit Freq Error | -3.144 kHz| [% of OBW Power | 99.00 % |
[XdBBandwidh | 24.86 MHz | [xdB \ 26.00 B
- ol | | Mars, 2023‘ A ‘7 ‘@ ‘W
‘Il q (S ‘. ? 9:07:49 PM ’7 ':: LAY

Configuration 4

Maximum Output Power 47.80 dBm

Result (kHz)
Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
5.0 MHz 15
2 QPSK KHz SCS 4,486.03 4,773.67 4,473.69 4,781.77 4,471.00 4,778.21
2 QPSK Jk'afsMcl-lsz 30 8,639.21 | 9,607.37 | 8,589.39 | 9,661.17 | 8,597.27 | 9,627.05
2 QPSK &azo SMCHSZ 30 | 13554.77 | 14707.16 | 13578.39 | 14739.79 | 13571.60 | 14690.54
2 QPSK i&zo e 30 | 18241.06 | 19672.63 | 18208.86 | 19715.12 | 18267.57 | 19634.84
25.0 MHz 30
2 QPSK KHz SCS 23186.80 | 24618.34 - - - -
Remarks

The IBW of this band is 25 MHz and therefore only one channel was performed at 25MHz
bandwidth
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position B
Spectrum Analyzer 1
Occupied BW
KEYSIGHT [nput RF InputZ: 50 Q ‘Alten: 26 dB Trig: Free Run Genter Freq: 871.500000 MHz
RL Preamp: Off Gate: Off \Avg|Hold: 200/200
\Align: Auto Freq Ref: Int (S) PW Path: Standard [#IF Gain: Low Radio Std: None
NFE: Off
1 Graph v

Scale/Div 10.0 dB

Ref Lvl Offset 40.25 dB
Ref Value 52.69 dBm

427

327

27

127

269

-1.31

-173

273

=373

Center 871.500 MHz
#Res BW 51.000 kHz

#Video BW 160.00 kHz

Sweep 3.67 ms (1001 pts),

Span 10 MHz|

2 Metrics v

Measure Trace Trace 1 }
Occupied Bandwidth
4.4860 MHz| |  Total Power | 54.6 dBm|
[Transmit Freq Error | -3.276 kHz | % of OBW Power | 99.00 %
|x dB Bandwidth [ 4.845 MHz| [xdB [ -26.00 dB

w2

Mar 30, 2023 A
12:27:58 AM [’ LA

ey

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position M

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [nput RF

RL = lajign: Auto

Input Z: 50 Q

Freq Ref Int (S)

NFE: Off

\Atten: 26 dB Trig: Free Run
Preamp: Off Gate: Off
WW Path: Standard #IF Gain: Low

Center Freq: 881.500000 MHz
Avg|Hold: 200/200
Radio Std: None

1 Graph v

Scale/Div 10.0 dB
Log

Ref Lvl Offset 40.24 dB
Ref Value 53.39 dBm

434

334

234

134

3.39

-6.61

-16.6

-26.6

-36.6

Center 881.500 MHz
#Res BW 51.000 kHz

#Video BW 160.00 kHz

Sweep 3.67 ms (1001 pts),

Span 10 MHz|

2 Metrics v

Measure Trace Trace 1 }
Occupied Bandwidth
44737 MHz| | | Total Power | 54.5dBm|
[Transmit Freq Error | -2.216 kHz | % of OBW Power 99.00 %
| x dB Bandwidth [ 4.818 MHz | [xdB [ -26.00 dB |

®oca

Mar 30, 2023 A
12:26:22 AM [’ LA

S5y

Document 75957662 Report 01 Issue 1

COMMERCIAL - IN - CONFIDENCE

DAL

Page 56 of 163



Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position T
Spectrum Analyzer 1
Occupied BW
KEYSIGHT [nput RF InputZ: 50 Q ‘Alten: 26 dB Trig: Free Run Genter Freq: 891.500000 MHz
RL Preamp: Off Gate: Off \Avg|Hold: 200/200

\Align: Auto Freq Ref: Int (S) PW Path: Standard [#IF Gain: Low Radio Std: None

NFE: Off

1 Graph v

Ref Lvl Offset 40.24 dB

Scale/Div 10.0 dB Ref Value 52.55 dBm

26
26
26
126
255

745

75 o

275

375

Center 891.500 MHz #Video BW 160.00 kHz

Span 10 MHz|
#Res BW 51.000 kHz Sweep 3.67 ms (1001 pts)
2 Metrics v
Measure Trace Trace 1 }
Occupied Bandwidth
4.4710MHz|[ |  Total Power | 54.5 dBm|
[Transmit Freq Error | -4.691 kHz | % of OBW Power | 99.00 %
|xdB Bandwidth | 4,784 MHz| [xdB | -26.00 dB

o~ l?Re) IEE)

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 |
Occupied BW
KEYSIGHT [nput RF InputZ: 50 Q ‘Atten: 26 dB Trig: Free Run Center Freq: 874.000000 MHz
RL Preamp: Off Gate: Off \Avg|Hold: 200/200
> Align: Auto FreqRef: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
NFE: Off
1 Graph N Ref Lvl Offsat 40.25 dB
Scale/Div 10.0 dB Ref Value 52.65 dBm
Log I
427 I
327
227
127
2.65
-7.35
7.4
274 F
-37 4‘
Center 874.00 MHz #Video BW 300.00 kHz Span 20 MHz|
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)
2 Metrics v
Measure Trace Trace 1 }
Occupied Bandwidth
8.6392 MHz| | | Total Power | 54.5dBm|
[Transmit Freq Error | -3.475kHz | % of OBW Power 99.00 %
| x dB Bandwidth [ 9.573 MHz | [xdB [ -26.00 dB |

®oca

Mar 31, 2023 A EV1
2:22:35 PM [’7 ‘
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel
Position M

Spectrum Analyzer 1

Occupied BW

KEYSIGHT [nput RF InputZ: 50 Q ‘Alten: 26 dB Trig: Free Run Genter Freq: 881.500000 MHz

RL Preamp: Off Gate: Off \Avg|Hold: 200/200

Align: Auto FreqRef: Int(S) |uW Path: Standard #IF Gain: Low Radio Std: None
NFE: Off

1 Graph M Ref Ll Offset 40.24 dB

Scale/Div 10.0 dB Ref Value 52.40 dBm

424

324

224

124

240

-1.60

-176

27 G‘

-37 G‘
Center 881.50 MHz #Video BW 300.00 kHz Span 20 MHz|
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)

Measure Trace Trace 1 }
Occupied Bandwidth
8.5894 MHz| |  Total Power | 54.5 dBm|
[Transmit Freq Error | -13.174 kHz | % of OBW Power | 99.00 %
|xdB Bandwidth | 9.611 MHz| [xdB | -26.00dB

gD l? e |22 R

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel
Position T

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [nput RF InputZ: 50 Q ‘Atten: 26 dB Trig: Free Run Center Freq: 889.000000 MHz
RL Preamp: Off Gate: Off \Avg|Hold: 200/200
> Align: Auto FreqRef: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
NFE: Off
1 Graph N Ref Lvl Offsat 40.24 dB
Scale/Div 10.0 dB Ref Value 52.33 dBm
Log
423
323
223
123
233
-1.67
177
217
377
Center 889.00 MHz #Video BW 300.00 kHz Span 20 MHz|
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)
2 Metrics v
Measure Trace Trace 1 }
Occupied Bandwidth
85973 MHz| | | Total Power | 54.5dBm|
[Transmit Freq Error | -17.415 kHz | % of OBW Power 99.00 %
| x dB Bandwidth [ 9.587 MHz | [xdB [ -26.00 dB |
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Center Freq: 76.500000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1Giaph ' Ref Lyl Offset 40.25 dB
Scale/Div 10.0 dB Ref Value 51.93 dBm
Log [
49 i
319
218
119
193
-8.07
-18.1 Az
208 1 18 mrglitt e a0 frcs
-38.1
Center 876.50 MHz #Video BW 470.00 kHz Span 30 MHz
#Res BW 150.00 kHz Sweep 1.33 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
13.555 MHz| | [ Total Power I 54.8dBm|
[Transmit Freq Error | -3.332 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 14.71 MHz| [xdB | -26.00dB|
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run Center Freq: 881500000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref. Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 52.02 dBm
Log
420
320
220
120
202
-1.98
-180 S A i
280
-38.0
Center 881.50 MHz #Video BW 470.00 kHz Span 30 MHz,
#Res BW 150.00 kHz Sweep 1.33 ms (1001 pts)}
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
13578 MHz| | [ Total Power I 54.9dBm|
[Transmit Freq Error | -10.920 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 14.74 MHz | |xdB | -26.00dB|
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run  Center Freq: 886.500000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
- NFE: Off
1Giaph ' Ref Ly Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 51.89 dBm
Log I
49
319
218
119
1.89
8.1
181 e
281 szl s lad
-38.1
Center 886.50 MHz #Video BW 470.00 kHz Span 30 MHz
#Res BW 150.00 kHz Sweep 1.33 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
13572 MHz| | [ Total Power I 54.8dBm|
[Transmit Freq Error | -19.475 kHz | % of OBW Power 99.00 % |
|x dB Bandwidth | 14.69 MHz| [xdB | -26.00dB|
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten: 26 dB Trig: Free Run Center Freq: 879000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref. Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 52.34 dBm
Log [
423 | T
323
23
123
234
-1.66
177 "
27T et e etnnaiend
I
Center 879.00 MHz #Video BW 620.00 kHz Span 40 MHz|
#Res BW 200.00 kHz Sweep 1.00 ms (1001 pts) |
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
18.241 MHz| | Total Power 551 dBm
[Transmit Freq Error | -3.602 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth 19.67 MHz | |xdB -26.00dB|
Mear 09, 2023 A LV
200 ?2ENe) Ed U

Document 75957662 Report 01 Issue 1

COMMERCIAL - IN - CONFIDENCE

Page 60 of 163



Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel
Position M

Spectrum Analyzer 1 v

Occupied BW

KEYSIGHT nput RF InputZ: 50 Q Atten: 24 dB Trig: Free Run Center Freq: 881.500000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200

Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None

] NFE: Off
1 Giaph ' Ref Lvl Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 53.38 dBm

Lo

43.?1
334
234
134
338
662
166
-266
-366
Center 881.50 MHz #Video BW 620.00 kHz Span 40 MHz
#Res BW 200.00 kHz Sweep 1.00 ms (1001 plsn

2 Metrics v
Measure Trace Trace 1

QOccupied Bandwidth
18.209 MHz| | Total Power §6.1dBm

[Transmit Freq Error | -12.695 kHz | % of OBW Power | 99.00 % |
(xdB Bandwidh | 1972 Mz | xdB \ 260008

LIRNSN Hedl- ol 0 N

Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten: 24 dB Trig: Free Run Center Freq: 884 000000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref. Ext(S) |pW Path: Standard #F Gain: Low Radio Std: None
- NFE: Off
1 Graph ' Ref Lyl Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 53.30 dBm
Log
433 I ‘ |
333
233
133
3.30
6.70
-16.7 e
267
-36.7
Center 884.00 MHz #Video BW 620.00 kHz Span 40 MHz|
#Res BW 200.00 kHz Sweep 1.00 ms (1001 pts) |
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
18.268 MHz| | [ Total Power I 54.9dBm|
[Transmit Freq Error | -7.334 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 19.63 MHz | |xdB | -26.00dB|
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Antenna 2 - NR Modulation QPSK - NR Carrier Bandwidth 25.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 L
Occupied BW "w
KEYSIGHT nput RF InputZ: 50 O Atten: 24 dB Trig: Free Run  Center Freq: 881.500000 MHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Ext(S) |uW Path: Standard #IF Gain: Low Radio Std: None
] NFE: Off
1 Graph ' Ref Lv| Offset 40.24 dB
Scale/Div 10.0 dB Ref Value 52.12 dBm
Log
421
321
21
121
212
-7.88
178
| A o
379
Center 881.50 MHz #Video BW 750.00 kHz Span 50 MHz
#Res BW 240.00 kHz Sweep 1.00 ms (1001 pts)|
2 Metrics v
Measure Trace Trace 1
B TowPower | 548 dam]
[Transmit Freq Error | 7493 kHz| % of OBW Power | 99.00 % |
[XdBBandwidh | 24.62 MHz | [xdB \ 26008
"1 ‘ull| | P | Var 09, 2023 A el Ve
H t) (s um 6:59:06 PM ”7 ‘ s % LAY
Configuration 5
Maximum Output Power 47.80 dBm
Result (kHz)
Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
2 QPSK Eﬁz'\"s'ézsl‘r’ 9438.18 | 9862.90 | 9448.81 | 9860.88 | 9459.99 | 9857.75
2 QPSK Jkﬂ?SMngZ 30 18519.80 | 19633.40 | 18513.24 | 19676.48 | 18527.17 | 19673.29
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